

Treatment to be continued

Inj. Tazopen 2.25 — 2 1/2 hr
 > 1st visit 8 days

Tab. Rimstarz 2FDL

3 + 0 + 0 — 6 days 6/6/26
 (1st visit)

Tab. Isoniazide 100mg
 > + 0 + 0 — 6 days 6/6/26
 (1st visit)

✓ Tab. *Ecosprin 75 — 6 days
 0 + > + 0 (1st visit)

✓ Tab. *Maxipro 20mg — 6 days
 > + 0 + 0 (1st visit)

✓ Tab. *Neoralgin
 > + 0 + 0 — 2 days

Tab. pyravit 20mg
 > + 0 + 0 — 6 days 6/6/26
 (1st visit)

✓ ~~Tab. *Deltason 10mg~~
 > + 0 + 0 — 9 days
 > 1/2 + 0 + 0 — 9 days

✓ Tab. *Xfin 250mg (SF 7.10.22)
 > + 0 + 0 — 20 days

✓ Tab. Trihexy 2mg
 > 1/2 + > 1/2 + > 1/2 — 6 days

✓ Tab. *E katz 250mg
 > + 0 + 0 — 6 days

Xfin cream — 2 days
 1st visit 8 days

Operation Note/Treatment Given

Conservative Rx given

Date:

Advice

1st Visit:

2nd Visit:

Others:

Signature

Bactracin ointment — 2 days